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What is a Clinical Pathway? s

An evidence-based guideline that decreases unnecessary variation and helps
promote safe, effective, and consistent patient care.



Why is the pathway necessary? s

* Fever is one of the most common chief complaints bringing patients with sickle
cell disease to the Emergency Department at CT Children’s

« Afever in these patients may be the first subtle sign of a serious bacterial
Infection and necessitates prompt evaluation (including a laboratory work-up
and empiric antibiotic therapy) even if another source of fever is identified

 This pathway provides:
o Specific criteria to risk-stratify patients and determine who warrants inpatient admission versus
outpatient management with close follow-up
o Strict discharge criteria
o Ability to appropriately divert patients who present with sepsis and/or acute chest syndrome



Objectives of Pathway R

« To Improve triage and initial management of fever in patients with sickle cell
disease in the emergency department and outpatient settings, through
consistent application of current best practice

* To decrease the time from initial presentation to first evaluation by a provider
and administration of empiric antibiotic therapy

» To decrease the number of patients admitted to the hospital by appropriately
discharging patients who can be managed outpatient with close follow-up



Background e

 Patients with sickle cell disease are often functionally asplenic by age three
years of age

o Are at increased risk of severe bacterial infection, particularly encapsulated bacteria

o The most notably pathogens include S. pneumoniae, as well as H. influenzae, N. meningitidis, and
salmonellae?

 Although vaccinations and antibiotic prophylaxis has made bacteremia
iIncreasingly rare (rates of 0.8% or lower'8), the risk of overwhelming bacterial
Infection necessitates that infection be ruled out



CLINICAL PATHWAY:

Fever in a Patient with Sickle Cell Disease

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

This is the Fever in a Patient with Sickle Cell
Disease Clinical Pathway

This pathway spans outpatient clinic, emergency

department, and inpatient care.

We will be reviewing each component in the
following slides.

v Inclusion Criteria: >2 months of age with sickle cell disease {HgbS, HgbSC, HgbS beta thal) and temp 2101° F (38.3° €) ™
[ Exclusion Criteria: <2 months old, sickle celltrait, signs of sepsis (see Septic Shock Pathway), clinical suspicion for Multi-System Inflammatory Syndrome in |
Children (see MIS-C Pathway) /)

— v
If presents to ED: Triage Level 2
RN Evaluation:

®  Vitals, continuous pulse ox
®  Blood culture (from all lumens of CVLs)

®  IfnoCVL, obtain peripheral culture
®  CBCwith differential, reticulocyte count

O Hold purple top for Type & Screen, green top for BMP or LFT's
q6hr (max i8/dose; max 75 mg/kg/day, not to exceed 4000 mg/day) if not received in past 4 hours and/or

15
Ibuprofen 10 mg/kg/dose qBhr (max 800 mg/dose), or Toradol IV 0.5 mg/kg/dose (max 30 mg/dose) gbhr, if not received in past 6 hours
Provider Evaluation:

. Give
.

©  STAT: order antibiotics (see dosing below)

®  Consider further diagnostic work-up based upon history and physical exam

CRP, chemistry, LFT, Type & Screen, urinalysis, CXR (if concern for Acute Chest Syndrome); respiratory BIOFIRE not routinely indicated
I

o

<12monthsold |

Hx of

encapsulated |
bacteremia/

sepsis

'WBC <5,000 or

>30,000
Platelet

100,000
1ll appearing

Oxygen

requirement
Hgb <6 g/dL or
2 g/dL below
baseline

/ Treat off-pathway. Proceed
~—YES—{  to Septic Shock Pathway and notify

Is patient

Poor perfusion |
New infiltrate |

on CXR

septic?

*Antibiotics should be given within 1 hour of presentat

Send cultures before starting antibiotics, if possible.
If source of infection identified, treat appropriately AND give antibiotics below.

*  Ceftriaxone 75 mg/kg IV (max 2 g/dose) x 1 dose
.y IV: 6 mo-<5 years old: 10 mg/kg/dose BID; 25 years old: 10 mg/kg/dose daily (max 750 mg/day)

o I reoction to any Ampicillin 200 mg/kg/day div g6hr (max 2 g/dose)
If concern for sepsis: Refer to Septic Shock Pathway and consider adding vancomycin IV: <52 weeks PMA’/about <3 mo old: 15 mg/kg g8hr or as
determined by pharmacy based on estimated AUC; 252 weeks PMA'fabout 23 months old - 11 years old: 70 mg/kg/day div q6hr (max 3 g/day); 212
yrs old: 60 mg/kg/day div g8hr (max 3 g/day)

. If acute kidney injury, substitute vancomycin with linezolid IV: <12 yrs old: 30 mg/kg/day div g8hr (max 600 mg/dose); 212 yrs old: 600 mg
q12hr (if 212 yrs old and <45 kg: 20 mg/kg/day div q12hr, max 600 mg/dose)

If concern for acute chest syndrome: add azithromycin 10 mg/kg on day 1 (max 500 mg/dose), and send respiratory BioFire. If respiratory BioFire
negative, then discontinue azithromycin. If BioFire poslme atypical organisms, then continue azithromycin 5 mg/kg/ once daily on day 2-5 (max 250

me/dose). Note: Do not need Notify ng and order

Concernfor |

caregiver ability |
to care for \

patient

AKlis defined by having either:

o Atleasta 50%increase in Scr above baseline* and new
Ser 20.5 mg/dL OR

©  Anincrease by 0.3 mg/dL from baseline*, and new Scr
205 mg/dL

admission
criteria*?

dosing IV and PO dosing are equal)
Continue penicillin prophylaxis (if taking)
Outpatient follow up plan discussed with
on-call Heme/Onc attending

.
No" to discharge: give prescription for 2™ dose 12 hours later (see above for

Consults:
®  Call Heme/Onc to discuss all patients
PMA (Post-Menstrual Age) = gestational age + postnatal age
“Definiti Inj 3 B
{ibshould be;ated that this deslaition does nok dpply. o children / If source of m/emon i entrﬁ reat appropriately for infection N\
<A yeariof ope) 7 Fa dditional antibiotics are needed
S ey f unles localed nfection ldennﬁed [the blood culture will not yet be resuited] |
< If received Levofloxacin x1 dose prior

*If a baseline creatinine is unknown, estimate baseline Cr using
the Schwartz Calculotion (baseline creatintne=(0.413 =
‘height c71)/120 GFA). For patients with Chronic Kidney Disease
(CKD), use the CKiD U25 Calculator.

3 e o
If source of infection identified, treat appropriately. Otherwise, continue antibiotics below.

Antibiotics:
* Ceftriaxone 75 m/ke/day V divided q12hr (max 2 g/dose)
o 1V: 6 mo-<5 years old: BID; 25 years old: daily (max 750 mg/day)
o I ic reaction in: Ampicillin 200 mg/kg/day div q6h (max 2 g/dose)
nd consider adding 1V: <52 weeks PMA'/about <3 mo old: 15

o Ifconcemn for sepsis: treat off pa(hwav and refer to
mg/kg q8hr or as determined by pharmacy based on estimated AUC; 252 weeks PMA*/about 23 months old - 11 years old: 70 mg/kg/day div g6hr;

s 212 yrs old: 60 mg/kg/day div q8hr
S| o Note: Patients with sickle cell isease <5 yrs old fand those >5 yrs old with hx of or invasive disease) should b icil
i is. If patient is on can pause while on antibiotics above. Resume once antibiotic therapy is completed.
& |+ ifbloodeutt gative at 36 hours, finical status and di ing need for antibiotics

. (CBC with differential, reticulocyte count, CBC q48hr (or sooner, if clinically indicated)
If patient clinically unstable or concern for sepsis: repeat blood cultures ONCE from all CVL lumens or peripheral blood culture 24 hours after initial blood

culture. If persistently febrile, consult Infectious Diseases

*PMA (Post-Menstrual Age) = gestational age + postnatal age

L2 %
( Well-appearing and tolerating PO; negative blood cultures; outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | DONNA BORUCHOV, MD

LAST UPDATED: 07
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Inclusion and Exclusion criteria
are clearly defined.

Those with Sickle Cell Disease
are included while those with

Sickle Cell Trait are excluded.
Patients with septic shock and
MIS-C should be treated off of
this pathway.

CLINICAL PATHWAY: SERVESAS AGUIDE

AND DOES NOT

Fever in a Patient with Sickle Cell Disease REPLACE CLINICAL

JUDGMENT.

Ve Inclusion Criteria: >2 months of age with sickle cell disease (Hgbs, HgbSC, HgbS beta thal) and temp 2101° F (38.3° C)
[ Exclusion Criteria: 52 months old, sickle celltrait, signs of sepsis (see Septic Shock Pathway), dinical suspicion for Multi-System Inflammatory Syndrome in |
Children (see MIS-C Pathway)

I:I I wmm!'n:muel.evelz l /w !
Inclusion Criteria: >2 months of age with sickle cell disease (HghS, HghSC, HgbS beta thal) and temp >101° F (38.3° C)
Exclusion Criteria: <2 months old, sickle cell trait, signs of sepsis (see Septic Shock Pathway), clinical suspicion for Mult+System Inflammatory Syndrome in

Children (see MIS-C Pathway)

D I * Tbuprofen #deqﬁr(mummﬂdnse).mewo.s me/kg/dose (max 30 mg/dose) QBhr, I not received in past 6 hours ” 100,000 J
o lllappearing

If presents to ED: Triage Level 2
RN Evaluation:

Vitals, continuous pulse ox

Blood culture (from all lumens of CVLs)

(] If no CVL, obtain peripheral culture

CBC with differential, reticulocyte count

e} Hold purple top for Type & Screen, green top for BMP or LFT’s

Give Acetaminophen 15 mg/kg/dose g6hr (max 1000 mg/dose; max 75 mg/kg/day, not to exceed 4000 mg/day) if not received in past 4 hours and/or
. Ibu profen 10 mg/kg/dose g6hr (max 800 mg/dose), or Toradol IV 0.5 mg/kg/dose (max 30 mg/dose) géhr, if not received in past 6 hours

Provider Evaluation:
STAT: order antibiotics (see dosing below)
Consider further diagnostic work-up based upon history and physical exam
¢} CRP, chemistry, LFTs, Type & Screen, urinalysis, CXR (if concern for Acute Chest Syndrome); respiratory BIO FIRE not routinely indicated

7
‘Definition of Acute Kidney Injury i Disch:
(1t should be noted that 'Z’ "'f:"";"’" 7"“ not apply to children 4 «  Ifsource of infection identified: treat appropriately for infection \
year of age) 7R /e Ifceftriaxone given prior to discharge: no additional antibiotics are needed
T ired by bring el Pt / unless localized infection identified [the blood culture will not yet be resulted] |
7 N [ o Ifreceived Levofloxacin x1 dose prior
. 5 g iy
e o e et beoskg il new < Admicson /\””O’t to dischorge: give prescription for 2™ dose 12 hours later (see above for ‘
«  Anincrease by 0.3 mg/dL from baseline*, and new Scr & \ dosing — 1V 304 PO dosing are aqual]. /
\_ = Continue penicillin prophylaxis (if taking) /
205 me/dL /

\\. Outpatient follow up plan discussed with
4 s : = ~_ on-all Heme/Onc attending S/
If @ baseline creatinine is unknown, estimate baseline Cr using o
the Schwartz Calculotion (baseline creatintne=(0.413 = vES
‘height c71)/120 GFA). For patients with Chronic Kidney Disease ]
(CKD), use the CKiD U25 Calculator. v

3 5 o
If source of infection identified, treat appropriately. Otherwise, continue antibiotics below.

Antibiotics;
o Ceftriaxone 75 mg/kg/day IV divided q12hr (max 2 g/dose)
o ? IV: 6 mo-<5 years old: 8ID; 25 years old: dally (max 750 mg/day)
o ic reaction o any in: Ampicillin 200 mg/kg/day div qh (max 2 g/dose)

©  Ifconcern for sepsis: treat off pathway and refer to Septic Shock Pathway and consider adding Vancomycin IV: <52 weeks PMA'/about <3 mo old: 15
mg/kg q8hr or as determined by pharmacy based on estimated AUC; 252 weeks PMA'*/about 23 months old — 11 years old: 70 mg/kg/day div q6hr;
212 yrs old: 60 mg/kg/day div g8hr

€ . Note: Patients with sickle cell disease <5 yrs old {and those >5 yrs old with hx of or invasive dis should be
ﬁ is. If patient is on can pause while on antibiotics above. Resume once antibiotic therapy is completed.
g . If blood culty gative at 36 hours, linical status and di ing need for antibiotics

. (CBC with differential, reticulocyte count, CBC q48hr (or sooner, if clinically indicated)
. If patient clinically unstable or concern for sepsis: repeat blood cultures ONCE from all CVL lumens or peripheral blood culture 24 hours after initial blood
culture. If persistently febrile, consult Infectious Diseases

*PMA (Post-Menstrual Age) = gestational age + postnatal age

p

Well-appearing and tolerating PO; negative blood cultures; outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | DONNA BORUCHOV, MD
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CLINICAL PATHWAY:

Fever in a Patient with Sickle Cell Disease

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL

If the patient has a CVL, blood
cultures should be obtained
from all lumens
o Otherwise, peripheral
blood cultures should be
drawn

o Of note, respiratory BIOFIRE is
not routinely indicated

JUDGMENT.

If presents to ED: Triage Level 2
RN Evaluation:

Vitals, continuous pulse ox

Blood culture (from all lumens of CVLs)

° If no CVL, obtain peripheral culture

CBC with differential, reticulocyte count

) Hold purple top for Type & Screen, green top for BMP or LFT’s

Give Acetaminophen 15 mg/kg/dose g6hr (max 1000 mg/dose; max 75 mg/kg/day, not to exceed 4000 mg/day) if not received in past 4 hours

and/or

° lbuprofen 10 mg/kg/dose g6hr (max 800 mg/dose), or Toradol IV 0.5 mg/kg/dose (max 30 mg/dose) géhr, if not received in past 6 hours

STAT: order antibiotics (see dosing below)

Provider Evaluation:

Consider further diagnostic work-up based upon history and physical exam

o) CRP, chemistry, LFTs, Type & Screen, urinalysis, CXR (if concern for Acute Chest Syndrome); respiratory BIOFIRE not routinely indicated

]

é

Inpatient Care

CONTACTS: NATALIE BEZLER, MD | DONNA BORUCHOV, MD

LAST UPDATED

o If non-anophylactic reoction to any cephalosporin: Ampicillin 200 mg/kg/day div q6hr (max 2 g/dose)

®  Ifconcern for sepsis: Refer to Septic Shock Pathway and consider adding vancomyein IV: <52 weeks PMA'/about <3 mo old: 15 mg/kg q8hr or as
determined by pharmacy based on estimated AUC; 252 weeks PMA'fabout 23 months old - 11 years old: 70 mg/kg/day div q6hr (max 3 g/day); 212
yrs old: 60 mg/kg/day div g8hr (max 3 g/day)
. If acute kidney injury?, substitute vancomycin with linezolid IV: <12 yrs old: 30 mg/kg/day div g8hr (max 600 mg/dose); 212 yrs old: 600 mg

q12hr (if 212 yrs old and <45 kg: 20 mg/kg/day div q12hr, max 600 mg/dose)

® I concern for acute chest syndrome: add azithromycin 10 mg/kg on day 1 (max 500 mg/dose), and send respiratory BioFire. If respiratory BioFire
negative, then discontinue azithromyin, If BloFlv: posl!we atypical organisms, then continue azithromycin 5 myky once daily on day 2-5 (max 250
mg/dose). Note: Do not need Notify attending and order

Consults:
®  Call Heme/Onc to discuss all patients
PMA (Post-Menstrual Age) = gestational age + postnatal age
nition of Acute ) y ‘ < + antibi mini N
(1t should be noted that this definition does not apply to children v S e m/m,m ientfet teat appropritely o nfecion N\
<1 year of age) A o fcef prior ional antibiotics are needed

unless locallled infection |dennﬁed [the blood culture will not yet be resul(eﬂ]

ok,

Outpatient follow up plan discussed with /
on-call Heme/Onc attending

AKl is defined by having either: *  If received Levofloxacin x1 dose
2 2 : iy prior
::VI:“S am ZK;:L'-;::m in Scr above baseline* and new < ‘:::‘:ff;‘,’," \””"" to discharge: give prescription for 2™ dose 12 hours later (see above for “
«  Anincrease by 0.3 mg/dL. from baseline*, and new Scr \.\ = g:f:gﬂ;'z:,::‘:“'ﬁg :2:‘.;“,,&: &":;L,.s, /
205 mg/dL NG i

*If a baseline creatinine is unknown, estimate baseline Cr using
the Schwartz Calculotion (baseline creatintne=(0.413 = vES
‘height c71)/120 GFA). For patients with Chronic Kidney Disease
(CKD), use the CKiD U25 Calculator. "

3 5 o
If source of infection identified, treat appropriately. Otherwise, continue antibiotics below.

Antibiotics;
* Ceftriaxone 75 m/ke/day V divided q12hr (max 2 g/dose)
o 1V: 6 mo-<5 years old: BID; 25 years old: daily (max 750 mg/day)
o I ic reaction in: Ampicillin 200 mg/kg/day div q6h (max 2 g/dose)
©  Ifconcemn for sepsis: treat off pathwav and refer to consider adding. 1V: <52 weeks PMA'/about <3 mo old: 15

mg/kg q8hr or as determined by pharmacy based on estimated AUC; 252 weeks PMA*/about 23 months old - 11 years old: 70 mg/kg/day div g6hr;
212 yrs old: 60 mg/kg/day div g8hr

. Note: Patients with sickle cell disease <5 yrs old {and those >5 yrs old with hx of or invasive dis should be icill
is. If patient is on can pause while on antibiotics above. Resume once antibiotic therapy is completed.
. If blood culty gative at 36 hours, linical status dis ing need for antibiotics

. (CBC with differential, reticulocyte count, CBC q48hr (or sooner, if clinically indicated)
. If patient clinically unstable or concern for sepsis: repeat blood cultures ONCE from all CVL lumens or peripheral blood culture 24 hours after initial blood
culture. If persistently febrile, consult Infectious Diseases

*PMA (Post-Menstrual Age) = gestational age + postnatal age

L2 s
( Well-appearing and tolerating PO; negative blood cultures; outpatient follow up in place )

2019 Connecticut Chikdren's Medical Center. Afl rights reserved.
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CLINICAL PATHWAY:

THIS PATHWAY

. . . . . ANDDOESNOT
Fever in a Patient with Sickle Cell Disease

REPLACE CLINICAL

JUDGMENT.
/, Inclusion Criteria: >2 months of age with sickle cell disease (H(bS HgbSC, Hgbs beta thal) and temp 2101° F (38.3" C)
| Exclusion Criteria: <2 months old, sickle cell trait, signs ofsepsls (sge ay), for ¥ %
\_ (s Piabun

©  Vitals, continuous pulse ox
*  Blood culture {from all lumens of CVLs)
©  ifnoCVL, obti”

Is patient
septic?

Treat off-pathway. Proceed
to Septic Shock Pathway and notify
attending /fellow immediately.

Hold purple t¢
. Give Acetaminophen 15 mg/kg/dose gbhr (max
o Ibuprofen 10 mg/kg/dose q6hr (max 800

©  STAT: order antibiotics (see dosing below)
®  Consider further diagnostic work-up based upon history and

0 CRP, chemistry, LFTs, Type & Screen, urinalysis, CXR (if concern Torete T SpTATOTY BIOFTRE TIOT TOeTy TaTCaTea =z
7 seline
. - Poor perfusion |
s patient gwsfb{‘/t Shots Sk Pt New ki |
septic? |, fodsers hway and notify on CXR
N e/
¢ ~ — Concernfor |
- - caregiver ability |
. to care for \
. patient \
“Antibiotics should be given within 1 hour of presenta e

Send cultures before starting antibiotics, if possible.
If source of infection identified, treat appropriately AND give antibiotics below.

*  Ceftriaxone 75 mg/kg IV (max 2 g/dose) x 1 dose
by v

in IV: 6 mo-<5 years old: 10 mg/kg/dose BID; 25 years old: 10 mg/kg/dose daily (max 750 mg/day)
Ampicillin 200 mg/kg/day div q6hr (max 2 g/dose)

'he patient should be manaaed off- el e g Sk et o ol gt e el Pl st ok 15 ey b 5
determined by pharmacy based on estimated AUC; 252 weeks PMA'fabout 23 months old - 11 years old: 70 mg/kg/day div q6hr (max 3 g/day); 212
yrs old: 60 mg/kg/day div g8hr (max 3 g/day)

. If acute kidney injury, substitute vancomycin with linezolid IV: <12 yrs old: 30 mg/kg/day div g8hr (max 600 mg/dose); 212 yrs old: 600 mg
q12hr (if 212 yrs old and <45 kg: 20 mg/kg/day div q12hr, max 600 mg/dose)

If concern for acute chest syndrome: add azithromycin 10 mg/kg on day 1 (max 500 mg/dose), and send respiratory BioFire. If respiratory BioFire
negative, then discontinue azithromycin. If BioFire poslme atypical organisms, then continue azithromycin 5 mg/kg/ once daily on day 2-5 (max 250
mg/dose). Note: Do not need Notify attending and order

o reoction to any

Proceed to Septic Shock clinical o
pathway Notify the attending/fellow '

Consults:

PMA (Post-Menstrual Age) = gestational age + postnatal age

T >
Definition of Acute Kidney Injury ‘
(1t should be noted that this definition does not apply to children v

<1 year of age)

A \
AKI is defined by having either: 7

. . . . T Srmmsmuon oo el andne Ko
Timely identification and management '

Ifsoun:t of in/zman identifi

jed: treat appropriately for infection

prior to dischy dditional antibiotics are needed
‘unless localized nfection identified the blood culture will not vt be resulted] | \
If received Levofloxacin x1 dose prior

to discharge: give prescription for 2™ dose 12 hours later (see above for
dosing — IV and PO dosing are equal)

Continue penicillin prophylaxis (if taking)

Outpatient follow up plan discussed with /

Anincrease by 0.3 mg/dL from baseline*, and new Scr
205 mg/dL

*If a baseline creatinine is unknown, estimate baseline Cr using
are in portant!

the Schwartz Calculotion (baseline creatintne=(0.413 =
‘height c71)/120 GFA). For patients with Chronic Kidney Disease
(CKD), use the CKiD U25 Calculator.

on-call Heme/Onc attending

3 e o
If source of infection identified, treat appropriately. Otherwise, continue antibiotics below.

Antibiotics;
* Ceftriaxone 75 m/ke/day V divided q12hr (max 2 g/dose)
o i 1V: 6 mo-<5 years old: 8ID; 25 years old: daily (max 750 mg/day)
o If ic reaction in: Ampicillin 200 mg/kg/day div q6h (max 2 g/dose)
©  Ifconcern for sepsis: treat off pa(hway and refer to nd consider adding

IV: <52 weeks PMA'/about <3 mo old: 15
mg/kg q8hr or as determined by pharmacy based on estimated AUC; 252 weeks PMA*/about 23 months old - 11 years old: 70 mg/kg/day div g6hr;
212 yrs old: 60 mg/kg/day div g8hr
Note: Patients with sickle cell disease <5 yrs old {and those >5 yrs old with hx of or invasive di should by icill
is. If patient is on can pause while on antibiotics above. Resume once antibiotic therapy is completed,
gative at 36 hours, linical status and di need for antibiotics

If blood cult

Inpatient Care
.

Repeat Labs:
(CBC with differential, reticulocyte count, CBC q48hr (or sooner, if clinically indicated)

If patient clinically unstable or concern for sepsis: repeat blood cultures ONCE from all CVL lumens or peripheral blood culture 24 hours after initial blood
culture. If persistently febrile, consult Infectious Diseases

*PMA (Post-Menstrual Age) = gestational age + postnatal age

( Well-appearing and tolerating PO; negative blood cultures; outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | DONNA BORUCHOV, MD

LAST UPDATED: 07
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

Fever in a Patient with Sickle Cell Disease REPLACE GLINICAL

JUDGMENT.

If there is no suspicion of septic, the patients can

le cell disease ib.ibs. HgbSC, Hgb$ beta thal) and temp 2101° F (38.3° C)
ic Shock Pathway), clinical suspicion for Multi-System Inflammatory Syndrome in |
»:

Is patient

proceed with this pathway

septic? rTrioge Level 2 | *admission Criteria: |
RN Evaluation: “‘ o <l2monthsold |
|« Hxof [
Blood culture (from all lui i encapsulated /
If no CVL, obtain peripherl culture { bacteremia/ ‘\
CBC with differential, etieulo | () unt o ;9,:56'5( |
O Hold purple top for Typ. " reen, green top for BMP or LFT's { b
Gi 15 aBhr (max max 75 me/ke/day, not ed i ived in past 4 hours and/s 2500
Antibio tics:

oM o c c *Antibiotics should be given within 1 hour of presentation*
C A n tl b I Otl CS S h O U I d b e g |Ve n ~ tSendtcull“ures (:Jefofe startin; anl:‘libiotics, i;possibtlef
within 1 hour of presentation

If source of infection identified, treat appropriately AND give antibiotics below.

Ceftriaxone 75 mg/kg IV (max 2 g/dose) x 1 dose

If anaphylaxis to cephalosporins: Levofloxacin IV: 6 mo-<5 years old: 10 mg/kg/dose BID; 25 years old: 10 mg/kg/dose daily (max 750 mg/day)
[¢) If non-anaphylactic reaction to any cephalosporin: Ampidllin 200 mg/kg/day div g6hr (max 2 g/dose)

If concern for sepsis: Refer to Septic Shock Pathway and consider adding vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg q8hr or as

If possible, ensure blood cultures .

. . . . determined by pharmacy based on estimated AUC; 252 weeks PMA*/about >3 months old — 11 yearsold: 70 mg/kg/day div g6hr (max 3 g/day); 212 yrs old:
collected prior to antibiotic 60 mg/kg/day div a8hr (max 3 g/day)
. . o (] If renal dysfunction present, substitute vancomycin with linezolid 1V: <12 yrs old: 30 mg/kg/day div q8hr (max 600 mg/dose); 212 yrs old: 600 mg
a.d m I n I St rat I 0 n gl2hr (if 212 yrs old and <45 kg: 20 mg/kg/day div g12hr, max 600 mg/dose)
(] If concern for acute chest syndrome: add azithromycin 10 mg/kg on day 1 (max 500 mg/dose), and send respiratory BioFire. If respiratory BioFire negative,

then discontinue azithromycin. If BioFire positive atypical organisms, then continue azithromycin 5 mg/kg/ once daily on day 2-5 (max 250 mg/dose). Note:
Do not need azithromycin if already on levofloxadn. N otify attending and order appropriate acute chest syndrome treatments.

 All patients should receive empiric
antibiotic therapy, even if the *  Call Heme/Onc to discuss all patients
source of the fever has been PMA (Post-Menstrual Age) =gestational age + posinatal age o
identified, with additional \,:w“; ! T
appropriate treatment based on =
infection source R bl SN r— PR——

s v
If
o If ic reaction to any in: Ampicillin 200 mg/kg/day div q6h (max 2 g/dose)
©  Ifconcern for sepsis: treat off pathway and refer to Septic Shock Pathway and consider adding Vancomycin IV: <52 weeks PMA'/about <3 mo old: 15
mg/kg q8hr or as determined by pharmacy based on estimated AUC; 252 weeks PMA'*/about 23 months old — 11 years old: 70 mg/kg/day div q6hr;

Consults:

3 5 o
If source of infection identified, treat appropriately. Otherwise, continue antibiotics below.

5 212 yrs old: 60 mg/kg/day div q8hr

H Note: Patients with sickle cel disease <5 yrs old (and those >5 yrs old with hx of or invasive disease) should b i
i is. If patient is on can pause while on antibiotics above. Resume once antibiotic therapy is completed.
g If blood cults gative at 36 hours, linical status and dis ing need for antibiotics

Heme/Onc should be consulted to
discuss all patients

(CBC with differential, reticulocyte count, CBC q48hr (or sooner, if clinically indicated)
If patient clinically unstable or concern for sepsis: repeat blood cultures ONCE from all CVL lumens or peripheral blood culture 24 hours after initial blood
culture. If persistently febrile, consult Infectious Diseases

*PMA (Post-Menstrual Age) = gestational age + postnatal age

C Well-appearing and tolerating PO; negative blood cultures; outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | DONNA BORUCHOV, MD

..PConned'icul'
LAST UPDATED! children’s
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Ceftriaxone provides good
coverage for the most common
Invasive organisms, including S.
pneumococcus and H. influenza

If there is anaphylaxis to
cephalosporins, levofloxacin can
be used

For non-anaphylactic reaction to

cephalosporins, may use ampicillin

If concern for sepsis, add
vancomycin

Antibiotics for acute chest
syndrome (ACS) are listed here as
well as instructions to notify
attending and order appropriate
ACS treatments

CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

AND DOES NOT

Fever in a Patient with Sickle Cell Disease REPLACE CLINICAL

JUDGMENT.

le cell disease ib.ibs. HgbSC, Hgb$ beta thal) and temp 2101° F (38.3° C) -
ic Shock Pathway), clinical suspicion for Multi-System Inflammatory Syndrome in |
»:

Is patient

septic? Triage Leve 2 | “admission criteria: |
RN Evaluation: “‘ e <12monthsold “‘

Hx of

Blood culture {from all i / encapsulated |
If no CVL, obtain peripherg culture | bacteremia/ [
CBC with differential, etieulo | () unt o ;9,:56'5( |
o Hold purple top for Typ feen, green top for BMP or LFT's. { >30,U»’
Gi 15 abhr (max max 75 mg/ke/day, not ed if ived in past 4 h nd/c 05w,
Antibio tics:

*Antibiotics should be given within 1 hour of presentation*
Send cultures before starting antibiotics, if possible.
If source of infection identified, treat appropriately AND give antibiotics below.

Ceftriaxone 75 mg/kg IV (max 2 g/dose) x 1 dose
If anaphylaxis to cephalosporins: Levofloxacin IV: 6 mo-<5 years old: 10 mg/kg/dose BID; 25 years old: 10 mg/kg/dose daily (max 750 mg/day)
[¢) If non-anaphylactic reaction to any cephalosporin: Ampidllin 200 mg/kg/day div g6hr (max 2 g/dose)

(] If concern for sepsis: Refer to Septic Shock Pathway and consider adding vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg q8hr or as
determined by pharmacy based on estimated AUC; 252 weeks PMA*/about >3 months old — 11 yearsold: 70 mg/kg/day div g6hr (max 3 g/day); 212 yrs old:
60 mg/kg/day divg8hr (max 3 g/day)
(] If renal dysfunction present, substitute vancomycin with linezolid 1V: <12 yrs old: 30 mg/kg/day div q8hr (max 600 mg/dose); 212 yrs old: 600 mg

gl2hr (if 212 yrs old and <45 kg: 20 mg/kg/day div g12hr, max 600 mg/dose)

(] If concern for acute chest syndrome: add azithromycin 10 mg/kg on day 1 (max 500 mg/dose), and send respiratory BioFire. If respiratory BioFire negative,
then discontinue azithromycin. If BioFire positive atypical organisms, then continue azithromycin 5 mg/kg/ once daily on day 2-5 (max 250 mg/dose). Note:
Do not need azithromycin if already on levofloxadn. N otify attending and order appropriate acute chest syndrome treatments.

Consults:
° Call Heme/Onc to discuss all patients
PMA (Post-Menstrual Age) =gestational age + postnatal age
BT T «  Outpatient follow up plan discussed with
*If a baseline creatinine is unknown, estimate baseline Cr using —_on-cail Heme/Onc attending
the Schwartz Calculation {baseline creatinine = (0.413 = YES -
height cm)/120 GFA). For patients with Chronic Kidney Disease |
(CKD), use the CKiD U25 Calculator. |

s v

3 5 o
If source of infection identified, treat appropriately. Otherwise, continue antibiotics below.

Antibiotics;
Ceftriaxone 75 mg/kg/day IV divided q12hr (max 2 g/dose)
o ? IV: 6 mo-<5 years old: 8ID; 25 years old: dally (max 750 mg/day)
o ic reaction in: Ampicillin 200 mg/kg/day div qh (max 2 g/dose)

Y
©  Ifconcern for sepsis: treat off pathway and refer to Septic Shock Pathway and consider adding Vancomycin IV: <52 weeks PMA'/about <3 mo old: 15
mg/kg q8hr or as determined by pharmacy based on estimated AUC; 252 weeks PMA'*/about 23 months old — 11 years old: 70 mg/kg/day div q6hr;

5 212 yrs old: 60 mg/kg/day div q8hr

H Note: Patients with sickle cel disease <5 yrs old (and those >5 yrs old with hx of or invasive disease) should b icill
i is. If patient is on can pause while on antibiotics above. Resume once antibiotic therapy is completed.
g If blood cults gative at 36 hours, linical status and dis ing need for antibiotics

(CBC with differential, reticulocyte count, CBC q48hr (or sooner, if clinically indicated)
If patient clinically unstable or concern for sepsis: repeat blood cultures ONCE from all CVL lumens or peripheral blood culture 24 hours after initial blood
culture. If persistently febrile, consult Infectious Diseases

*PMA (Post-Menstrual Age) = gestational age + postnatal age

L2 s
C Well-appearing and tolerating PO; negative blood cultures; outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | DONNA BORUCHOV, MD
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Patients who do not meet

admission criteria can be

discharged home after

receiving empiric antibiotics

o Those who received

ceftriaxone may be
discharged home without
additional antibiotics
Those who received
levofloxacin must be
given an Rx for a 2" dose
to cover a total of 24
hours

If the patient is on penicillin
prophylaxis, they should
continue taking it

Outpatient follow up plans
should be discussed with
the on-call Heme/Onc
attending

CLINICAL PATHWAY:

Fever in a Patient with Sickle Cell Disease

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

Inclusion Criteria: >2 months of age with sickle cell disease {HgbS, HgbSC, HgbS beta thal) and temp 2101° F (38.3° €)

I Exclusion Criteria: <2 months old, sickle cell trait, signs of sepsis (see Septic Shock Pathway), clinical suspicion for Multi-System Inflammatory Syndrome in |

Children (see MIS-C Pathway)

v
If presents to ED: Triage Level 2
RN Evaluation:

®  Vitals, continuous pulse ox
*  Blood culture (from all lumens of CVLs)

. If no CVL, obtain peripheral culture

forinfection
. If ceftriaxone given prior to

Meets
admission
criteria™?

to discharge: give prescripti
IV and PO dosing are equal)

Outpatient follow up pland

Discharge after antibiotics administered
If source of infection identified: treat appropriately

localized infection identified [the blood culture will not yet be resulted]
. If received Levofloxacin x1 dose prior

Continue penicillin prophylaxis (if taking)

on-call Heme/Onc attending

(day) if not received in past 4
o, if not received in past

discharge: no additional antibiotics are needed unless

on for 2™ dose 12 hours later (see abovefor dosing —

iscussed with

7 755 years old: 10 daily (max 7|
o Ifnon-anophylactic reoction to any cephalosporin: mﬂmm 200 mg/kg/day div gBhr (max 2 g/dose)

® I concern for sepsis: Refer to Septic Shock Pathway and consider adding vancomycin IV: <52 weeks PMA'/about <3 mo old: 15 me|
determined by pharmacy based on estimated AUC; 252 weeks PMA'/about 23 months old - 11 years old: 70 mg/kg/day div q6hr (]
yrs old: 60 mg/kg/day div g8hr (max 3 g/day)
®  Ifacute kidney injury?, substitute vancomycin with linezolid IV <12 yrs old: 30 mg/kg/day div q8hr (max 600 mg/dose); 212 y|

qQ12hr (if 212 yrs old and <45 kg: 20 mg/kg/day div q12hr, max 600 mg/dose)

*  If concern for acute chest syndrome: add azithromycin 10 mg/kg on day 1 (max 500 mg/dose), and send respiratory BioFire. If resp|
negative, then discontinue azithromycin. If BloFlr: posl!we atypical organisms, then continue azithromycin 5 mg/kg/ once daily on.
mg/dose). Note: Do not need Notify attending and order appropriate acute chest syndro

Consults:
®  Call Heme/Onc to discuss all patients
PMA (Post-Menstrual Age) = gestational age + postnatal age
niti Inj ‘ //‘"’
(1t should be noted that this definition does not apply to children v / o i source of infection il
<A yeariof ope) AN o Ifceftriaxone given prior to
AKI is defined by having either: 7 Meets Unless localized infectigiig

I ived Levofloxacin x1
Atleast a 50% increase in Scr abave baseline* and new < admission \NO»Q Rl e

Ser 20.5 mg/dL OR
: : dosing IV and PO dosing al
©  Anincrease by 0.3 mg/dL from baseline*, and new Scr 5 e
ooy Continue penicillin prophyl

Outpatient follow up plan di
on-call Heme/Onc attending

criteria*?
‘_\ 2
\\-

the Schwartz Calculotion (baseline creatintne=(0.413 = vES
‘height cm)/120 GFA). For patients with Chronic Kidney Disease ]
(CKD), use the CKiD U25 Calculator. |

*If a baseline creatinine is unknown, estimate baseline Cr using

v

Inpatient Care
.

3 5 o
If source of infection identified, treat appropriately. Otherwise, continue antibiotics below.

Antibiotics;
Ceftriaxone 75 me/kg/day IV divided q12nr (max 2 g/dose)
o IV: 6 mo-<5 years old: 8ID; 25 years old: daily (max 750
o ic reaction in: Ampicillin 200 mg/kg/day div qh (max 2 g/dose)

©  Ifconcemn for sepsis: treat off pathway and refer to Septic Shock Pathway and consider adding Vancomycin IV: <52 weeks PMA'/abous
mg/kg g8hr or as determined by pharmacy based on estimated AUC; 252 weeks PMA'/about 23 months old — 11 years old: 70 mg/kg/d|
212 yrs old: 60 mg/kg/day div ghr

Note: Patients with sickle cell disease <5 yrs old {and those >5 yrs old with hx of or invasive dis should be on
is. If patient is on can pause while on antibiotics above. Resume once antibiotic therapy is compl|
If blood culty gative at 36 hours, ical status dis ing need for antibiotics

(CBC with differential, reticulocyte count, CBC q48hr (or sooner, if clinically indicated)

&

'Admission

Criteria:

<12 months
old

Hx of
encapsulated
bacteremia/
sepsis

WBC <5,000
or >30,000
Platelet
<100,000

[l appearing
Oxygen
requirement
Hgb <6 g/dL
or

2 g/dLbelow
baseline
Hypotension
Poor
perfusion
New infiltrate
on CXR
Dehydration
Concem for
caregiver
ability to care
for patient

If patient clinically unstable or concern for sepsis: repeat blood cultures ONCE from all CVL lumens or peripheral blood culture 24 hours after initial blood

culture. If persistently febrile, consult Infectious Diseases

*PMA (Post-Menstrual Age) = gestational age + postnatal age

p

L2 s
Well-appearing and tolerating PO; negative blood cultures; outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | DONNA BORUCHOV, MD
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CLINICAL PATHWAY: SERVESAS AGUIDE

Patients who meet ANY ONE of
the admission criteria must be
admitted to the Heme/Onc

AND DOES NOT

Fever in a Patient with Sickle Cell Disease REPLACE CLINICAL

JUDGMENT.

Ve Inclusion Criteria: >2 months of age with sickle cell disease (Hgbs, HgbSC, HgbS beta thal) and temp 2101° F (38.3° C) B
[ Exclusion Criteria: 52 months old, sickle celltrait, signs of sepsis (see Septic Shock Pathway), dinical suspicion for Multi-System Inflammatory Syndrome in |

- Children (see MIS-C Pathway) »
Se rVICe Meets npnmlno!::ﬁhselmll | *admission Criteria: |
admission ®  Vitals, continuous pulse ox e : ““ : ;:laromhmm [
criterial? . Blood'culture(fmma.ll Ium.ensnlt‘llsj [ 1Ad .
|f the source of fever has been ¢ i e e | M
O Hold purple top for Type & Screen, green top for BMP or LFT's ‘\ Criteria:
- g . Give Acetaminophen 15 /dose Bhr (max 1000 mg/dose; max 75 mg 'day, not to exceed 4000 /day) if not received in past 4 hours and/or
Identlfled, treat based On . lwwdmpI:mmymg(l:ss:qShv?max&)Omydoseg)/,n{mimlIVngyndk:/dm(mxmmg/do;'c'x)/q;::,ﬂnouz(elvedlnppistbhows | e <:||a2 months
s o
H f 1 YES o STAT: order antibiotics (see dosing below)
N eCtI 0 n SO U rce o Consider further diagnostic work-up based upon history and physical exam L4 Hx of
+ ©  CRP, chemistry, LFTs, Type & Screen, urinalysis, CXR (if concern for Acute Chest Syndrome); respiratory BIOFIRE not routinely indicated enca psulat ed
Admit to Hematology/Oncology Service § bacteremia/
. Proceed
If the source not |dent|f|ed If source of infection identified, treat appropriately. Otherwise, continue antibiotics below. | e sepsis
/ ~| e WBC<5,000
continue empiric antibiotics Antibio tics: or >30,000
° Ceftriaxone 75 mg/kg/day IV divided q12hr (max 2 g/dose) . Platelet
) If anaphylaxis to cephalosporins: Levofloxacin IV: 6 mo-<5 years old: 10 mg/kg/dose BID; >5 years old: 10 mg/kg/dose daily (max 750 mg/day) <100,000
Patients who require pen|c||||n O Ifnon-anaphylactic reaction to any cephalosporin: Ampidillin 200 mg/kg/day div q6h (max 2 g/dose) . . lg appearing
. . ) If concern for sepsis: treat off pathway and refer to Septic Shock Pathway and consider adding Vancomycin IV: <52 weeks PMA*/about <3moold: 15 |gnoras ¢ Xyg.en
prophyIaXIS can pause thelr mg/kg q8hroras determined by pharmacy based on estimated AUC; 252 weeks PMA*/about >3 months old — 11 yearsold: 70 mg/kg/day div g6hr; i requirement
prophylaxis while on inpatient 212 y15 old: 60 mg/kg/day div qghr o ¢ Mot
A . Note: Patients with sickle cell disease <5 yrs old (and those >5 yrs old with hx of splenectomy or invasive pneumococcal disease) should be on penicillin B (e or dLbel
ant|b|0t|CS and resu med once prophylaxis. If patientis on prophylaxis, can pause prophylaxis while on antibiotics above. Resume prophylaxis once antibiotic therapy is completed. ﬁg/ I!- elow
aseline
SN 3 3 [ If blood cultures are negative at 36 hours, reassess clinical status and discuss ongoing need for antibiotics X
antibiotic therapy is completed. & goine *  Hypotension
Repeat Labs: * Poor
Repeat Labs: .
f
0 CBC with differential, reticulocyte count, CBC q48hr (or sooner, if clinically indicated) per u'S|o.n
If blood cultures are negative at ent clini : , initi *  Newinfitrate
. If patient clinically unstable or concern for sepsis: repeat blood cultures ONCE from all CVL lumens or peripheral blood culture 24 hours after initial blood on CXR
36 hours’ reassess CI|n|CaI culture. If persistently febrile, consult Infectious Diseases Firuane . Dehydration
c A . Concern for
status and dISCUSS OﬂgOIﬂg *PMA (Post-Menstrual Age) = gestational age + postnatal age caregiver
oM o 3 B\ {CKDJ, use the CKiD U25 Calculator. N ‘ . .g
need for antibiotics =¥ e — ability to care
If source of infection identified, treat appropriately. Otherwise, continue antibiotics below. for p atient
Antibiotics:
o o ' comﬂ.:m i ms{kyd.av Nd'fldwqumm“zu:{?:ev)no-f??earsold; / BID; 25 years old: daily (max 750 mg/day)
If clinically unstable or concern e R R e
. 5 mgk« qs‘r; z) as :;;/ef:!m:;i by :harmacv based on estimated AUC; 252 weeks PMA*/about 23 months old - 11 years old: 70 mg/kg/day div qéhr;
for sepsis, repeat blood cultures O L T —
f II I ﬁ is. If patient is on can pause prop while on antibiotics above. Resume prop once antibiotic therapy is completed.
O N C E ro m a CVL u m e nS O r = . If bl ity g at 36 hours, finical status and need for antibiotics
perl pheral blood Cu Itu re 24 . f;?:;?;;:ﬁ;;tLZ:Z’:ﬁ:Z“;J?:SfZ::: :olo”;;xfni::l?:{q:: ;:ﬁ?n CVLumens o peripheral blood culture 24 hours after initial blood
culture. If persistently febrile, consult Infectious Diseases
1 11 *PMA (Post-Menstrual Age) = gestational age + postnatal age
hours after initial blood culture. If
. t tI f b I It L ( Well-appearing and tolerating PO; negative blood cultures; outpatient follow up in plaee')
persisiently repriie, consu
I nfeCti ous Dise ases CONTACTS: NATALIE BEZLER, MD | DONNA BORUCHOV, MD [} gﬁﬁﬂkm
| lidrens
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Once patient meets
discharge criteria,

they may be sent
home with close
follow up in place

THIS PATHWAY

CLINICAL PATHWAY: SERVES AS A GUIDE

AND DOES NOT

Fever in a Patient with Sickle Cell Disease REPLACE GLINICAL

nic and Emergency Department Care

v Inclusion Criteria: >2 months of age with sickle cell disease (Hgbs, HgbSC, HEbS beta thal) and temp 2101° F (38.3° C) N\
I Exclusion Criteria: <2 months old, sickle cell trait, signs of sepsis (see Septic Shock Pathway), clinical suspicion for Multi-System Inflammatory Syndrome in |
% Children (see MIS-C Pathway) /
v
If presents to ED: Triage Level 2 | ‘Admission Criteria: |
RN Evaluation: [« <12monthsold |
®  Vitals, continuous pulse ox e Hxof {
®  Blood culture (from all lumens of CVLs) encapsulated |
®  IfnoCVL, obtain peripheral culture bacteremia/ |
®  CBCwith differential, reticulocyte count sepsis |
«  WBC<50000r |
O Hold purple top for Type & Screen, green top for BMP or LFT’s 30,000 |
©  Give Acetaminophen 15 mg/kg/dose gBhr (max 1000 mg/dose; max 75 mg/kg/day, not to exceed 4000 mg/day) if not received in past 4 hours and/or o Platelet ‘
*  Ibuprofen 10 mg/kg/dose q6hr (max 800 mg/dose), or Toradol IV 0.5 mg/kg/dose (max 30 mg/dose) ashr, if not received in past 6 hours [ 100,000
o llappearing ‘
Provider Evaluation: o Oxygen
©  STAT: order antibiotics (see dosing below) requirement ‘
®  Consider further diagnostic work-up based upon history and physical exam e Hgb<6g/dlor
o  CRP, chemistry, LFTs, Type & Screen, urinalysis, CXR (if concern for Acute Chest Syndrome); respiratory BIOFIRE not routinely indicated | iaer below
T seline
. “ *  Hypotension |
>3 R Poor perfusion |
st s s oamnrcnd |\ | L e |
septic? Pt ck Pathway an notify ) \ on CXR \
. 8/ / 1
=4 Concernfor |
NO caregiver ability |
) 2 to care for
patient

*An ics should be given within 1 hour of presentation*

Send cultures before starting antibiotics, if possible.
If source of infection identified, treat appropriately AND give antibiotics below.

* Ceftriaxone 75 mg/kg IV (max 2 g/dose) x 1 dose
in IV: 6 mo-<5 years old: 10 mg/kg/dose BID; 25 years old: 10 mg/kg/dose daily (max 750 mg/day)

if reoction to any Ampicillin 200 mg/kg/day div q6hr (max 2 g/dose)

. ;/mm o sepss:Refr o Septic Shock Pathway and conside adding vancomycin V: <52 weeks Pm‘/abnm <3 mo old: 15 me/kg gBh or 35
sad a11r- 262 11 12

e

D|scharge criteria

Well-appearing and tolerating PO; ne

ative blood cultures; outpatient follow up in place

Consults:
©  Call Heme/Onc to discuss all patients
PMA (Post-Menstrual Age) = gestational age + postnatal age
“Definit Inj ‘ + antibiotics admin
eshoukd henoved that ks definiicn tnes st opply tochidren X / . If source ofinfection identfe: reat appropriatey or infection
<1 year of age) // N /. given prior to di jonal antbiotics re needed '\
: : unles localed nfection ldennﬁed (the blood culture will not yet be resulted]
:KI is ﬁA!';IlI!d hy;;:l-"ﬁ E‘“’E’_: S b i admlssmn \NOD‘ . If received Levofloxacin x1 dose prior
s' :" L ¢ ":;““ N3 ocine Snd new gl to discharge: give prescription for 2™ dose 12 hours later (see above for
cr 20.5 mg/dL s \ dosing — IV and PO dosing are equal)
«  Anincrease by 0.3 mg/dL. from baseline*, and new Scr Continue penicillin prophylaxis (f taking)
205 mg/dL Outpatient follow up plan discussed with //
*If a baseline creatinine is unknown, estimate baseline Cr using on-call Heme/Onc attending
the Schwartz Calculotion (baseline creatinine=(0.413 = Es =
height c)/120 GFA). For patients with Chronic Kidney Disease
(CKD), use the CKiD U25 Calculator, '\

Inpatient Care

CONTACTS: NATALIE BEZLER, MD | DONNA BORUCHOV, MD

LAST UPDATED: 0

Admit to Hematology/Oncology Service
If source of infection identified, treat appropriately. Otherwise, continue antibiotics below.

Antibiotics;
. wmum 75 mg/kg/day IV divided q12he (max 2 g/dose)
i IV: 6 mo-<5 years old: 8ID; 25 years old: dally (max 750 mg/day)
o ic reaction in: Ampicillin 200 mg/kg/day div qh (max 2 g/dose)

o Ifconcemn for sepsis: treat off pathway and refer to Septic Shock Pathway and consider adding Vancomycin IV: <52 weeks PMA'/about <3 mo old: 15
mg/kg q8hr or as determined by pharmacy based on estimated AUC; 252 weeks PMA'/about 23 months old — 11 years old: 70 mg/kg/day div qshr;
212 yrs old: 60 mg/kg/day div g8hr

. Note: Patients with sickle cell disease <5 yrs old {and those >5 yrs old with hx of or invasive dis should be
is. If patient is on can pause while on antibiotics above. Resume once antibiotic therapy is completed.
. If blood culty gative at 36 hours, linical status dis ing need for antibiotics

. (CBC with differential, reticulocyte count, CBC q48hr (or sooner, if clinically indicated)
. If patient clinically unstable or concern for sepsis: repeat blood cultures ONCE from all CVL lumens or peripheral blood culture 24 hours after initial blood
culture. If persistently febrile, consult Infectious Diseases

*PMA (Post-Menstrual Age) = gestational age + postnatal age

L2 s
Well-appearing and tolerating PO; negative blood cultures; outpatient follow up in place )
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Review of Key Points et

« Administration of antibiotics within 1 hour of presentation is very important

* |f a source of fever is identified, give empiric antibiotics in addition to treating
the source

« Patients who meet any of the admission criteria must be admitted to the
Hematology-Oncology service

* |f blood cultures are negative at 36 hours, reassess clinical status and discuss
ongoing need for antibiotics



Quality Metrics e st

Percentage of eligible patients treated per clinical pathway

Length of time from arrival to ED/clinic to administration of antibiotics OR length
of time from first fever documented, while inpatient, to administration of
antibiotics

Percentage of patients receiving appropriate antibiotic at correct dose
Length of stay in ED/clinic (minutes) and hospital (days)
Percentage of patients appropriately admitted to the hospital



Pathway Contacts e aggmsctia

 Natalie Bezler, MD

o Division of Hematology/Oncology

« Donna Boruchov, MD
o Division of Hematology/Oncology
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About Connecticut Children’s Pathways Program

Clinical pathways guide the management of patients to optimize consistent use of evidence-based
practice. Clinical pathways have been shown to improve guideline adherence and quality outcomes, while
decreasing length of stay and cost. Here at Connecticut Children’s, our Clinical Pathways Program aims to
deliver evidence-based, high value care to the greatest number of children in a diversity of patient settings.

These pathways serve as a guide for providers and do not replace clinical judgment.



